
Efficiency of Bank 
Filtration and 
Post-Treatment

Thomas Grischek and Chittaranjan Ray

www.mdpi.com/journal/water

Edited by

Printed Edition of the Special Issue Published in Water



Efficiency of Bank Filtration 
and Post-Treatment





Efficiency of Bank Filtration 
and Post-Treatment

Special Issue Editors

Thomas Grischek

Chittaranjan Ray

MDPI • Basel • Beijing • Wuhan • Barcelona • Belgrade



Special Issue Editors

Thomas Grischek

University of Applied Sciences Dresden

Germany

Chittaranjan Ray

Nebraska Water Center University of Nebraska-Lincoln 
USA

Editorial Office

MDPI

St. Alban-Anlage 66

4052 Basel, Switzerland

This is a reprint of articles from the Special Issue published online in the open access journal Water
[...]
weekly. It is estimated that cleaning for bank filtrate is necessary every six months depending on the
TMP and water quality. Operation costs are, therefore, reduced, as the life-span of the membrane is
increased, which is mainly influenced by the use of chemicals [16].

Another advantage of ultrafiltration of bank filtrate is the possibility to waive another
pre-treatment, such as activated carbon or flocculation. DOC and UVA and, thus, humic substances are
significantly reduced by bank filtration. An additional fouling of the membrane is, therefore, avoided.
The volume of wastewater is reduced and, thus, the filtration efficiency increased. A disadvantage
of bank filtration is the potential increase in dissolved manganese and iron concentration during an
anoxic aquifer passage, which has a negative impact on membrane filtration and fouling. Oxidation
and precipitation of the solutes in the membrane should be avoided, as it can lead to severe fouling [17].
Chemically intensive cleanings are necessary in the case of fouling with manganese or iron to
completely clean the membrane. One solution could be a pre-oxidation with potassium permanganate
or by aeration. This leads to increased operation costs and can increase the fouling on the membrane
in the case of an inaccurate reaction sequence [18]. In principle, this does not apply if the raw water
has to be de-acidified.

The filtration system is designed in a way that as little water as possible is vented to prevent
the precipitation of manganese or iron. Without air entrainment, the dissolved manganese passes
through the membrane without causing fouling. A disadvantage of this approach is the combination
of air-permeate backwash during the membrane operation out/in in which dissolved manganese from
the bank filtrate would precipitate during the backwash on the filtrate side of the membrane and could
lead to irreversible damage to the membrane. Inline-electrolysis produced exactly the backwashing
volumes that were needed for the membrane system.

Manganese was oxidized by raising the redox potential and removed from the backwash water via
a GSP filter. The additional low chlorine dose in the treated backwash water additionally purified the
membrane, which led to a lower fouling potential. The reason for this is that, during each backwash,
a short disinfection of the membrane fibres was achieved. Besides the protection of the membrane
against manganese precipitation, the biological fouling was minimized. The same results have been
seen during filtration of river water. A disadvantage of such a backwash process is that the permanent
dosage of chlorine could reduce the life-span of the membrane. Whether such a low dosage of chlorine
during a short reaction time of less than 50 s will permanently damage the membrane has not been
investigated so far. A long-term study to determine this would be required.

It should also be noted that, aside from the membrane protection against manganese or
iron fouling, the determination of the operation costs in terms of the power consumption of the
inline-electrolysis is still outstanding compared to the use of chemicals, the fouling potential, and the
cleaning performance without IEL.

One point of discussion is the retention of anthropogenic substances, such as drugs or
microplastics. Microplastics are by definition completely retained by ultrafiltration membranes;
however, nanoparticles are not removed [19]. A large number of drugs can pass through the
membrane [20]. Studies show that bank filtration significantly removes pharmaceuticals such
as antibiotics [21–23]. A retention of drugs can be improved with flocculation and/or activated
carbon before ultrafiltration [24]. This supports the statement that drinking water treatment via
ultrafiltration without flocculation of surface water is not effective for operational and economic
reasons. However, in emergencies, it can maintain the drinking water supply under the aspect
of preventing microbiological contamination. The combination of both treatment processes—bank
filtration and ultrafiltration—has certain advantages and can offer a safe drinking water supply even
under difficult boundary conditions.

11



Water 2019, 11, 18

5. Conclusions

Direct river water treatment using ultrafiltration was investigated in comparison to using bank
filtrate as feed water. Neither bank filtration nor ultrafiltration treatment processes are suitable as
single treatment steps for drinking water production under German law at the location of the Elbe
waterworks. The combination of both techniques leads to an efficient and economically more feasible
treatment for drinking water production. However, membrane filtration cannot compete with open
sand filters in terms of energy efficiency. A decision between 100% retention and microbial safety for
drinking water compared to a more cost-effective operation by means of open filtration must be made
by each operator.

Dissolved iron and manganese in the bank filtrate can enhance fouling of ultrafiltration
membranes. Dissolved manganese and iron can be oxidized by inline-electrolysis and then removed
by filtration.

Treatment of bank filtrate using ultrafiltration without pre-treatment, such as flocculation,
demonstrated the high performance of the membranes in terms of 100% removal of bacteria and
turbidity with an energy consumption of 0.18 kWh/m3 at a flux of 60 L/m2 h (Q = 20.8 m3/h).

The results of the research project AquaNES for the combination of natural and technical treatment
processes are intended to serve as indicators for potential process design for water suppliers and
constructors for drinking water treatment.

Limits and operational boundary conditions of ultrafiltration in the out/in operation have been
demonstrated for the combination of bank filtration and ultrafiltration.

A reference is given for a meaningful use of such a combination in water treatment in the context
of the achievement of requirements.

Author Contributions: R.H. reviewed the literature, analysed the energy and laboratory data, and prepared the
draft of the publication; R.O. made important decisions in the project and contributed expertise in interpreting
results, T.G. and P.O. supported the planning of experiments, produced additional laboratory and energy data,
and contributed expertise in interpreting results. All co-authors reviewed and edited the draft.

Funding: All primary data was collected within the AquaNES project. This project has received funding from the
European Union’s Horizon 2020 Research and Innovation Program under grant no. 689450.

Acknowledgments: The authors gratefully acknowledge support from the DREWAG NETZ GmbH and its
employees, especially in the waterworks Dresden-Elbwasserwerk (D. Vogt), water quality lab (J. Storm and his
team), and from the University of Applied Sciences Dresden, namely R. Bartak, G. Orzechowski, and Y. Adomat
during operation and sampling.

Conflicts of Interest: The authors declare no conflict of interest. The founding sponsors had no role in the design
of the study, in the collection, analyses or interpretation of data; in the writing of the manuscript; or in the decision
to publish results.

Appendix A

Figure A1. The results of the ATP measurements after ultrafiltration comparing free non-cell bound
ATP (left) and total ATP (right).

12



Water 2019, 11, 18

Table A1. The standard deviation of the laboratory results for the UF membrane plant,
convergence checked.

Parameter

Feed Permeate Feed Permeate

Elbe
(n = 11)

UF 1
(n = 7)

UF 2
(n = 7)

BF
(n = 12)

UF 1
(n = 12)

UF 2
(n = 12)

Colony counts at 22 ◦C (/mL) 1064 0.4 0.7 1.5 2.5 5.8
Colony counts at 36 ◦C (/mL) 769 2.3 5.3 1.0 0.8 2.0
Coliform bacteria (1/100 mL) 1249 - - 1 - -
E. coli (1/100 mL) 495 - - - - -
Cl. perfringens (1/100 mL) 94 - - - - -
Enterococci (1/100 mL) 50 - - - - -
Turbidity (FNU) 6.0 0.08 0.03 0.01 0.1 0.03
TOC (mg/L) 0.2 0.3 0.4 - - -
DOC (mg/L) 0.3 0.3 0.2 0.1 0.2 0.2
UVA 436 (1/m) 0.07 0.05 0.04 0.005 0.03 0.03
Total iron (mg/L) 0.1 - - - - -
Total manganese (mg/L) 0.04 0.1 0.01 0.02 0.02 0.02
Dissolved Mn (mg/L) - 0.1 0.01 0.02 0.02 0.02
ATP total (RLU) 5211 7.0 6.0 362 2.0 1.0
Total hardness (mg/L) 0.7 0.2 0.2 0.05 0.3 0.3
Smell at 23 ◦C (TON) (n = 4) 0.3 0.3 0.3 0.1 0.1 0.1

References

1. Arle, J.; Blondzik, K.; Claussen, U.; Duffek, A.; Grimm, S.; Hilliges, F.; Kirschbaum, B.; Kirst, I.; Koch, D.;
Koschorreck, J.; et al. Gewässer in Deutschland: Zustand und Bewertung; Umweltbundesamt: Dessau-Roßlau,
Germany, 2017; pp. 11–69. (In German)

2. Grischek, T.; Schoenheinz, D.; Eckert, P.; Ray, C. Sustainability of riverbank filtration—Examples from
Germany. In Groundwater Quality Sustainability; Maloszewski, P., Witczak, S., Malina, G., Eds.; Taylor &
Francis Group: London, UK, 2012; pp. 213–227.

3. Hiscock, K.M.; Grischek, T. Attenuation of groundwater pollution by bank filtration. J. Hydrol. 2001, 266,
139–144. [CrossRef]

4. Grischek, T.; Paufler, S. Prediction of iron release during riverbank filtration. Water 2017, 9, 317. [CrossRef]
5. Schiermeier, Q. The parched planet: Water on tap. Nature 2014, 510, 326–328. [CrossRef] [PubMed]
6. Schmoller, C.; Perfler, R. Uferfiltration—Stand der Technik und neue Herausforderung für die Weiterführung

der Trinkwasseraufbereitung an Rhein und Donau. Master’s Thesis, Universität für Bodenkultur, Vienna,
Austria, 2014.

7. Cheryany, M. Ultrafiltration and Microfiltration; CRC Press: Boca Raton, FL, USA, 1998; Volume 2.
8. Lipp, P.; Baldauf, G. Stand der Membrantechnik in der Trinkwasseraufbereitung in Deutschland; DVGW

Technologiezentrum Wasser (TZW): Karlsruhe, Germany, 2008.
9. American Water Works Association (AWWA). Microfiltration and Ultrafiltration Membranes for Drinking Water;

American Water Works Association: Middleburg, VA, USA, 2008; Volume 100, pp. 84–97.
10. Elgg, J. Technischer Vergleich marktüblicher Filterverfahren. Bädertechnik 2010, 10, 631–650.
11. Baur, A.; Fritsch, P.; Hoch, W.; Merkl, G.; Rautenberg, J.; Weiß, M.; Wricke, B. Mutschmann/Stimmelmayr

Taschenbuch der Wasserversorgung, 16th ed.; Springer Vieweg: Berlin, Germany, 2014; pp. 318–322.
12. Cumming, A. Assessing Biofiltration Pretreatment for Ultrafiltration Membrane Process. Ph.D. Thesis,

University of Central Florida, Orlando, FL, USA, 2015.
13. Zularisam, A.W.; Ismaila, A.F.; Salimc, M.R.; Sakinaha, M.; Matsuurad, T. Application of coagulation

ultrafiltration hybrid process for drinking water treatment: Optimization of operating conditions using
experimental design. Sep. Purif. Technol. 2009, 65, 193–210. [CrossRef]

14. Lahoussine-Turcaud, V.; Wiesner, M.R.; Bottero, J.-Y.; Mallevialle, J. Coagulation pretreatment for
ultrafiltration of a surface water. J. Am. Water Works Assoc. 1990, 82, 76–81. [CrossRef]

15. Zheng, X.; Ernst, M.; Jekel, M. Pilot-scale investigation on the removal of organic foulants in secondary
effluent by slow sand filtration prior to ultrafiltration. Water Res. 2010, 44, 3203–3213. [CrossRef] [PubMed]

13



Water 2019, 11, 18

16. Regula, C.; Carretier, E.; Wyart, Y.; Gésan-Guiziou, G.; Vincent, A.; Boudot, D.; Moulin, P. Chemical
cleaning/disinfection and ageing of organic UF membranes: A review. Water Res. 2014, 56, 325–365.
[CrossRef] [PubMed]

17. Choo, K.H.; Choi, J. Iron and manganese removal and membrane fouling during UF in conjunction with
prechlorination for drinking water treatment. J. Membr. Sci. 2005, 267, 18–26. [CrossRef]

18. Qu, F.; Du, X.; Liu, B.; Liang, H. Control of ultrafiltration membrane fouling caused by Microcystis cells
with permanganate preoxidation: Significance of in situ formed manganese dioxide. Chem. Eng. J. 2015, 279,
56–65. [CrossRef]

19. Verschoor, A.J. Towards a Definition of Microplastics; RIVM Letter Report; National Institute for Public Health
and Enviroment: Bilthoven, The Netherlands, 2015.

20. Boleda, M.R.; Gaceran, M.T.; Venura, F. Behavior of pharmaceuticals and drugs of abuse in a drinking water
treatment plant (DWTP) using combined conventional and ultrafiltration and reverse osmosis (UF/RO)
treatments. Environ. Pollut. 2011, 159, 1584–1591. [CrossRef] [PubMed]

21. Fritz, B. Uferfiltration und Wasseranreicherung. wwt Wasserwirtschaft Wassertechnik 2003, 10–11, 10–17.
22. Petrivic, M.; Lopez de Alda, M.; Cruz, S.; Postigo, C. Fate and removal of pharmaceuticals and illicit drugs in

conventional and membrane bioreactor wastewater treatment plants and by riverbank filtration. Phil. Trans.
R. Soc. A Math. Phys. Eng. Sci. 2009, 367, 3979–4003. [CrossRef] [PubMed]

23. Maeng, S.K. Multiple Objective Treatments Aspects of Bank Filtration. Ph.D. Thesis, Delft University of
Technology, Delft, The Netherlands, 2010.

24. Shenga, C.; Nnanna, A.; Liu, Y.; Vargo, J.D. Removal of trace pharmaceuticals from water using coagulation
and powdered activated carbon as pretreatment to ultrafiltration membrane system. Sci. Total Environ. 2016,
550, 1075–1083. [CrossRef] [PubMed]

© 2018 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access
article distributed under the terms and conditions of the Creative Commons Attribution
(CC BY) license (http://creativecommons.org/licenses/by/4.0/).

14



water

Article

Capillary Nanofiltration under Anoxic Conditions
as Post-Treatment after Bank Filtration

Jeannette Jährig 1,*, Leo Vredenbregt 2,*, Daniel Wicke 1, Ulf Miehe 1 and Alexander Sperlich 3

1 Kompetenzzentrum Wasser Berlin (KWB), Cicerostraße 24, 10709 Berlin, Germany;
daniel.wicke@kompetenz-wasser.de (D.W.); ulf.miehe@kompetenz-wasser.de (U.M.)

2 Pentair X-Flow, Marssteden 50, 7547 TC Enschede, The Netherlands
3 Berliner Wasserbetriebe (BWB), Cicerostraße 24, 10709 Berlin, Germany; alexander.sperlich@bwb.de
* Correspondence: jeannette.jaehrig@kompetenz-wasser.de (J.J.); leo.vredenbregt@pentair.com (L.V.);

Tel.: +49-(0)30-5365-3843 (J.J.); +31-53-428-7284 (L.V.)

Received: 28 September 2018; Accepted: 1 November 2018; Published: 7 November 2018

Abstract: Bank filtration schemes for the production of drinking water are increasingly affected by
constituents such as sulphate and organic micropollutants (OMP) in the source water. Within the
European project AquaNES, the combination of bank filtration followed by capillary nanofiltration
(capNF) is being demonstrated as a potential solution for these challenges at pilot scale. As the
bank filtration process reliably reduces total organic carbon and dissolved organic carbon (DOC),
biopolymers, algae and particles, membrane fouling is reduced resulting in long term operational
stability of capNF systems. Iron and manganese fouling could be reduced with the possibility of
anoxic operation of capNF. With the newly developed membrane module HF-TNF a good retention
of sulphate (67–71%), selected micropollutants (e.g., EDTA: 84–92%) and hardness (41–55%) was
achieved together with further removal of DOC (82–87%). Fouling and scaling could be handled with
a good cleaning concept with acid and caustic. With the combination of bank filtration and capNF a
possibility for treatment of anoxic well water without further pre-treatment was demonstrated and
retention of selected current water pollutants was shown.

Keywords: decentralized capillary nanofiltration; anoxic; suboxic; organic micropollutants; bank
filtrate; groundwater; sulphate

1. Introduction

The present work was developed within the European project AquaNES. The goal of the project is
to demonstrate the benefits of the combination of natural treatment processes with engineered systems
as sustainable adaptations to e.g., water scarcity, high nutrient loads and organic micropollutants
(OMP) in the water cycle.

Bank filtration schemes for the production of drinking water are increasingly affected worldwide
by e.g., OMP, pathogens, nitrate or sulphate in the source water, flood and low water or riverbed
clogging [1–7]. Within AquaNES new technology components were integrated and monitoring and
operating regimes were adopted to further optimize water treatment in bank filtration schemes for